Annex 1 to Test Report 19-1-0107603T01a-C1, Page 1 of 10

CETECOM
L o

Annex 1: Measurement results for
TESTREPORT
No.: 19-1-0107603T01a-C1

According to:

Title 47 CFR, Chapter |
FCC Regulations, Subchapter A
Subpart C:

§15.247 (DTS)

ISED-Regulations
RSS-Gen, Issue 5

RSS 247 Issue 2
(DTS)

for

Continental Advanced Antenna GmbH

DDAO02
BT-Transceiver

FCC ID: 2ACC7DDAO02
ISED: 11980A-DDA02

Laboratory Accreditation and Listings

(( DAKKS

Deutsche
Akkreditierungsstelle
D-PL-12047-01-01
D-PL-12047-01-03
D-PL-12047-01-04

Accredited EMC-Test Laboratory

accredited according to DIN EN ISO/IEC 17025

CETECOM GmbH
Laboratory Radio Communications & Electromagnetic Compatibility
Im Teelbruch 116 « 45219 Essen * Germany
Registered in Essen, Germany, Reg. No.: HRB Essen 8984
Tel.: + 49 (0) 20 54 / 95 19-954 « Fax: + 49 (0) 20 54 / 95 19-964
E-mail: info@cetecom.com e Internet: www.cetecom.com

Page 1 of 10

approval of the testing laboratory

The test results relate only to the individual items which have been tested. This report shall not be reproduced in parts without the written
© Copyright: All rights reserved by CETECOM




CETECOM"
R

Annex 1 to Test Report 19-1-0107603T01a-C1, Page 2 of 10

Table of Conents

QLI o] (00 0o 4T ) OO O OO OSSOSO PRSP 2
1. Radiated field strength measurements accord. §15.209&15.205.........cccuviriiiririniieieise st 3
1.1. Field strength measuremMeENts F < LGHZ ........ccoiviiiiiiice ettt e e e sr e tesreereens 3
1.2. Field strength measuremMents < L18GHZ.........cocviviiiiice e st sr e resreereens 7
1.3. Field strength measurements 18 < f < 26GHZ ........cvcveieiiiiiisise et sttt e e reens 8

2. Radiated band-edge measurements accord. §15.209 & §15.205 (815.247) .....ocevririeininieiinenienee et 9
2.1. Channel Iow (Ch37) (Ieft DANA BAGE) ..ottt b s 9
2.2. Channel Iow (Ch39) (Nigh DN BAGE) ......cveieiririeiitiieeiite ettt bbb ene e 10
Page 2 of 10

The test results relate only to the individual items which have been tested. This report shall not be reproduced in parts without the written
approval of the testing laboratory © Copyright: All rights reserved by CETECOM




Annex 1 to Test Report 19-1-0107603T01a-C1, Page 3 of 10

CETECOM
L o

1. Radiated field strength measurements accord. 815.209&15.205
1.1. Field strength measurements f < 1GHz

3.01_BT_LE_2442MHz_laying

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Used Filter:
Technical Data:
Test Standard.:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:
Manufacturer:
Product:

Model:

HW version:
SW version:
SVN:
Config:

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 5

Mah

BT_LE_2442MHz_laying

13,5V DC

SDARS and GNSS powered with 5VDC
Humidity : 45,3%rH; Temperature: 22,6°C
Laying

Passed

19-1-01076S08

Continental Advanced Antenna GmbH
DDA02

AR radiated

01S
BT-Stack: 01.03.05

BT_LE_2442MHz

Serial number: 52512491
Connected Interfaces:
Power Supply: 13.5V DC
Comments: + 5V DC for SDARS and GNSS
Full Spectum
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (kHz) (cm) (deg) (dB)
106.700000 24.89 43.50 18.61 120.000 167.0 287.0 8.1
850.672000 31.89 46.00 14.11 120.000 241.0 352.0 26.2
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3.01_BT_LE_2442MHz_Standing

Common Information

Test Description:
Test Site Location:

Version of Testsoftware: EMC32 V9.25.0

Distance correction: not used

Used Filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test Standard.: FCC 15.209; RSS-Gen: Issue 5
Operator: TFra

Operating Mode: BT_LE_2442MHz_Standing

Power during tests: 13.5VDC

Comment 1: SDARS and GNSS powered with 5VDC
Environmental Conditions:: Humidity : 45%rH; Temperature: 20°C
EUT Setup: Standing

Verdict: Passed

Comment:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

PMT number: 19-1-01076S08
Manufacturer: Continental Advanced Antenna GmbH
Product: DDA02
Model: AR radiated
HW version: 01S
SW version: BT-Stack: 01.03.05
SVN:
Config: BT_LE_2442MHz
Serial number: 52512491
Connected Interfaces:
Power Supply: 13.5VDC
Comments: + 5V DC for SDARS and GNSS
Full Spectrum
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (kHz) (cm) (deg) (dB)
99.196000 21.13 43.50 22.37 120.000 199.0 | H 248.0 8.1
106.692000 25.19 43.50 18.31 120.000 164.0 | H 79.0 8.1
910.844000 32.25 46.00 13.75 120.000 105.0 | H 301.0 27.2
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1.2. Field strength measurements f < 18GHz

4.01_BT_LE_2442MHz

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: BT_LE_2442MHz

Operator: PMa

Comment: BT _LE_2442MHz

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 19-1-01076S08

Manufacturer: Continental Advanced Antenna GmbH
Product: DDA02

Model: AR radiated

HW version: 01S

SW version: BT-Stack: 01.03.05

SVN:

Config: BT_LE_2442MHz

Serial number: 52512491

Connected Interfaces:

Power Supply: 13.5VDC

Comments: + 5V DC for SDARS and GNSS

Full Spectum
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Final_Result
Frequency MaxPeak | Average Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio Corr.
(MHz) (dBuV/im) | (dBpVim) | (dBuV/m) n (ms) h t h n (dB/m)
12208.800000 47.44 54.00 6.56 100.0 | 1000.000 | 155.0 | V 10.0 90.0 19
12211.200000 59.76 7400 | 1424 100.0 | 1000.000 | 155.0 | V 10.0 90.0 19

Frequency @17.2332 GHz is noise level not relevant for evaluation
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1.3. Field strength measurements 18 < f < 26GHz

Ref Level 7
e Att
PA TDF
1 Frequency Sweep e 1Pk
M2[2] .05 dBpV/m
25.096860 GHz
M1[1] [56.40 dBpV/m
26.097310 GHz

o b Tt il it il |

o

18.0 GHz 20000 pts 850.0 MHz/ 26.5 GHz

Diagram 4.02b: Channel middle (Ch38)
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2. Radiated band-edge measurements accord. 815.209 & §15.205 (815.247)
2.1. Channel low (Ch37) (left band edge)

9.01_BT_LE_2402MHz

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation:

horizontal/vertical

Operating Mode: BT_LE_2402MHz
Operator: mah

Comment1: Channel no. low
EUT Setup: 1

Verdict: passed

EUT Information

PMT number: 19-1-01076S08
Manufacturer: Continental Advanced Antenna GmbH
Product: DDA02
Model: AR radiated
HW version: 01S
SW version: BT-Stack: 01.03.05
SVN:
Config: BT_LE_2442MHz
Serial number: 52512491
Connected Interfaces:
Power Supply: 13.5VDC
Comments: + 5V DC for SDARS and GNSS
Full Spectum
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak RMS Limit Margin Height Pol Azimuth Elevation Corr.
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (deg) (dB/m)
2400.000000 40.72 150.00 109.28 155.0 | V 17.0 0.0 36
2400.000000 50.62 150.00 99.38 1550 | H 295.0 0.0 36
2401.760000 98.31 150.00 51.69 1550 | H 264.0 90.0 36
2401.960000 89.44 150.00 60.56 1550 | H 264.0 90.0 36
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2.2. Channel low (Ch39) (high band edge)

9.02_BT_LE_2480MHz

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical
Operating Mode: BT_LE_2480MHz
Operator: Mah
Comment: Channel no. high
EUT Setup: 1
Verdict: passed
EUT Information
PMT number: 19-1-01076S08
Manufacturer; Continental Advanced Antenna GmbH
Product: DDA02
Model: AR radiated
HW version: 01S
SW version: BT-Stack: 01.03.05
SVN:
Config: BT_LE_2442MHz
Serial number: 52512491
Connected Interfaces:
Power Supply: 13.5VDC
Comments: + 5V DC for SDARS and GNSS

Full Spectum
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Critical_Freqs
Frequency MaxPeak RMS Limit Margin Height Pol Azimuth Elevation Corr.
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (deg) (dB/m)
2479.700000 97.84 150.00 52.16 155.0 | H 264.0 90.0 36
2480.000000 94.61 150.00 55.39 155.0 | H 264.0 90.0 36
2483.500000 4649 54.00 7.51 155.0 | H 219.0 0.0 36
2483.500000 59.50 74.00 14.50 155.0 | V 348.0 0.0 36

(continuation of the "Critical_Fregs" table from column 16 ...)
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